Leucovorin Calcium; Calcium Folinate

[ILEUCV] Leucovorin ( Covorin® ) 50mg/5mL/Amp ATC Code : VO3AF03
P o RUBREILENR « iy

#EE ¢ E 455U (4 Methotrexate)i 8 2 f2 3 & o

[OFOLN] Folina (Folina® ) 15mg/Tab ATC Code : VO3AF03
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* ;2% § ¢ Colorectal cancer:
— Leucovorin 200 mg/m” by slow IV (over 3 mins) followed by 5-FU 370 mg/m’
— Alternatively, Leucovorin 20 mg/m’ followed by 5-FU 425 mg/m”. Either regimen
is given daily for 5 days. The treatment course may be repeated every 28 days (4
wk intervals) for 2 courses, and then repeated at 4- to 5- wks intervals depending
on patient tolerability.
Leucovorin rescue after high-dose MTX therapy:
IM/IV/PO 15 mg (10 mg/m®) Q6h begin within 24 hr of methotrexate (MTX)
administration, until the MTX level <1 x 10®M. If 24 hr following MTX
administration the patient’s Scr has increased = 50% than prior to MTX or the
MTX level = 5 x 10°M or 48 hr following MTX administration the MTX level
> 9 x 10"M. Leucovorin dosage should be increased immediately to 100 mg/m’
Q3h until the MTX level <1 x 10°M.
Megaloblastic anemia: up to 1 mg IM/IV/PO daily.
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